
to CAPTION SHEET 
1. REPORT DATE: 00/00/00 
2. BUREAU: FUS 
3. SECTION(S): 
5. APPROVED BY: 

DIRECTOR: 
SUPERVISOR; 

6. PERSON IN CHARGE: 
I. DOCKET NO: R-00061625 

SE MANAGEMENT SYSTEM 

4. PUBLIC MEETING DATE: 
00/00/00 

7. DATE FILED: 06/30/06 
9. EFFECTIVE DATE: 00/00/00 

PARTY/COMPLAINANT: PUC 

RESPONDENT/APPLICANT: PHOENIXVILLE, BOROUGH OF 

COMP/APP COUNTY: UTILITY CODE: 230335 

ALLEGATION OR SUBJECT 

BOROUGH OF PHOENIXVILLE SEWER FUND FILED A PETITION FOR A WAIVER OF SECTION 
53.52(B)(2) OF COMMISSION'S REGULATIONS TO EXTEND TIME FRAME TO FILE A RATE 
INCREASE BASED UPON A CALENDAR YEAR TEST YEAR. 

DOCUMENT 
FOLDER 

JUN 30 2006 



1. REPORT DATE: 00/00/00 
2. BUREAU: FUS 
[...]
* Hsridr-ail?:- and cafsty rdatec squipir.cTit '.vill aS;:o need to be r-2paired or 
iTi-AiineC.-

^. •( 
••1 

Vi: 

c. 

Trickling Filters 

A substantial aniOUiU of energy rs expended in (he operation of three (\V: i:-;;-
transfer pumps to pump 'the primary settlmg tank effiuent to tlse top (h-v 
triclcling filters, No data appears to be'available to assess the performanc«^ 
existing trickling ii Iters. Based on available unit process data, the fillers 5hsvjid 
be capable of reducing a substantial porticn of the carbonaceous biological 
oxygen demand (CBOD) i f necessary repairs are undertaken. Should the 
Borough wish to retain the filters the following maintenance- activities may be 
Tequired: 

• The rotating arms should be inspected and/or repaired. 

« The supporting structure for the plastic media should be inspected for any 
deierioraiion and repaired or replaced as-needed. 

• Accumulated grit and debris should be removed. 

• • The orifices/nozzles need to be undogged' and replaced if needed. 

• Any broken media should be replaced, 

« The outer surface of the towers should be repaired and painted. 

• The influent and effluent pipes to and from the towers should be flushed and 
cleaned. 

Aeration Tanks.. 

While two (2) ofthe three (3) tanks have been in service since the early 1950's, 
the third tank was.-constructed in the 1970's. Field observations indicate the 
following; 

• Flow distribution between the -tanks is not uniform, and the MLSS 
concentrations fluctuate in the three tanks. 

• The air header from the blowers is reported to be leaking at several locations 
between the blower building and the tanks. . 

• Segments, of handrail are missing or were never installed during the initial 
• construction. . 



Nov Z l 20069:19flM 

— j ^ - -

URTER SERO 
250 5971 p. 23 

• The ccarso bubble aeration systei-n -does not provi-.i? iiiuform dissolved 
0Aygi?n conociitrat-ious in Uie- asration tanks; the coarse bubble aeration 
sfsmpmerit has served its useful life and ne^ds u?.be replaced with hith-

•' efftciericy rme-bubMe diffusers. Moreover, the existing a erst f on sys tent is 
-jiOt copiblfi of providing -sufficien; oxygen for nitrification which x-riW b-t 
nenessary upon the irnplerncntaiion of Uie cfikieni amnioala standard 
contempUited by i.i-.e PADEP. 

* -The existing blow its have beer, in sen-ice from early niVies and requir LT 
fairly .extensive repairs on an annual basis. The-blowers, ons (1) centrifugal 
and two (2) positive displacement type- imits, have different capacities but 
consume about.the same amount of energy. One (1) cf them .outputs 750 
standard cubic feet per minute (scfm) while the others produce 1,250 schu 
and 1,800 scfhrrespectively. 

Final Settlins Tanks 

Two (2) df the three (3) tanks have been in service for ever 40 years,.whUe ih-:-
third one was installed in the 1970's,. Operational condition observations 
include: 

The tanks are relatively shallow units (10 feet deep) and are not efficnnt; 
properly designed secondary settling tanks for activated sludge applications 

, are a! least-14 fee; deep with 12 feet side water depth. 

• ' Final settling tank solids loading rates are relatively high and consequently 
the sludge return rates are higher, 

• The sludge collection and removal.mechanisms were' repaired or replaced a 
few years ago. The return activated! sludge is pumped to the aeration tanks 
and also partially to the primary settling tanks as needed by the operators. 
Under peak hydraulic loading, the return activated sludge supply to the 
return pumps cannot be satisfied. 

« Large segments of handrail are missing or were-never installed during the 
initial construction. 

« Overflow weirs are not evenly distributed, in the clarifiers which results, in 
the uneven overflow rates in the three clarifiers." 

• The tanks have lateral and longitudinal launders at different locations, and 
field observations'indicate that the settling sludge floe tends to rise and, 

- discharge into the launders in the segments closer to the influent channel. 

• The effluent from the tanks is conveyed to the chlorine contact tanks via two 
separate pipes (20-tnch diameter and a-16-inch diameter). During high flow 
conditions, the tank weirs are submerged. 



Nov '21 2 0 0 6 9 : 1 9 f l M DEP UIRTERSERO 

. - to 
484 2 5 0 5 9 7 1 p . 2 4 

i 

The fo";-;- ('i) aiuiewojc f.h-genters cujTCJ'jUy in pwi^? consiist of two (7) J-i-tbol 
cliameter, one ('!) 50-.{oct alasrie-er and on.e (!) 70-fvOf diameter concrete tarJcs 
wiih floating covers. A replacenicnt cover was recently i natal led on one t \ '\ ot 
the 35-foot "diameter units. The larger units are used is primaries while the two 
[21 smaller units arc used mainly for holding and uansfer of solids to Uie bck 
filter press as and when needed. Other observa:ions are; 

•• The digesters and associated equipmeni have been oui of service frcquc 
in the recent past. -The 35-fooJ diameter digesters do not have .ne>-.;ii,v;!rv 
equipment including but not limited to mixers, pumps, and heating. Tb< 
Borough has an on-going program to repair and replace valves, gss meters, 
and sludge heaters. 

• SoUds handling and stabilization facilities have deteriorated due to age; 

• Though-the original design called for mixing equipment, these were not 
installed. 

• Inadequate mixing has resulted in longer detention times and the consequent 
forced storage df solids in settling tanks. Gfease and scum removal has been 
difficult,'and grit accumulation has reduced the effective volume of.the 
digesters. The accumulated grit needs to be removed to restore the availahle 
volume for sludge stabilization. 

• The tank interiors need to be repaired and epcxy coaled, 

• Structural modifications to permit the installation of mixers maybe required. 

• The covers need to be removed and painted. 

• All existing pumps and piping may require repair or replacement. Electrical 
wiring and switches will be installed in accordance with code requirements. 

Filter Press 

The single belt filter press is scheduled to operate a minimum of 16 hours 
per day five days per week. Tt operates periodically 24 hours per day. 

• The layout of the solids handling .building prohibits easy and efficient 
maintenance ofthe press. 

* * 
• Logistics hamper the routine.maintenance of Ihe dewatered sludge conveyor-

system in the green house." . • 



Mov "21 2006 9:19flM DEP URTER SERO 

; " to 
484 250 5 9 7 1 p . 2 5 

.BJeotriciil :;ysv?.'r:. 

The- •exisnng elcctr-ical system' Jias grown with ihe plant since il p-ptraiionn! ir. 
the early i940's. Since then, the cods governing electric;!! systems has changet! 
nip.itiiy over die years. The staffs -n the planl have -made sustained effons if; 
field ioc.'ite buried utilities, inciuding'ekclrica! systems, as ihey diligcnUy cany 
out preventive maintenance ihrougboux the pinot. Nun^erous electrical upgrade 
will be rectuired to meet current needs and National .Electric Code .requirements: 

• A substantial portion of the cable network bus been found to' be ins tai ted 
without conduits. 

a The main switch located outdoors at the entrance, to the piant is obsolete nnd 
needs to'be replaced. 

• A separate electrical room will be needed. 

« • Explosion proof switches and ancillary equipment may be required iri the 
digester and sludge handling areas. 

Hydraulic Evaluation of WWTP Components 

A simplified profile of ths plant'components is shownin Figure 7 identifying the water 
surface elevations under design conditions for the 4 MGD operation. 'The hydraulic 
analysis evaluates the hydraulic capacity of the channels or pipes connecting the major 
components ofthe treatment plant. The detailed calculations are summarized in Table 
10 Figure 8 depicts a process piping' schematic identifying the' various piping 
components described in Table 10." 

The major restriction in the plant which hinders the hydraulic conveyance o f 10 MGD 
is at Ihe hcadworks ofthe plant. The connecting 16-inch diameter pipe from.the bar 
screen to the grit chamber is inadequate,-as weil as the 12-inch x 12-inch channel 
connecting the grit chamber to the primary tanks.. The latter channel has a calculated 
capacity of about 4.85 MGD. 

Subsequently, the next potential restriction downstream of the headworks occurs from 
the primary settling tanks to the primary effluent sump and funher down to the aeration 
tanks.. Although adequate at almost 12 MGD, the transfer pumps feeding the trickling 
filters can handle no more lhan 6.5 MGD. 

Furthermore, the 10-inch diameter bypass pipe terminating at the influent channel of the 
, aeration tanks is inadequate to pass even the average design flow rate of 4 MGD to the 

aeration tanks and beyond. 



Mov 21 200G 9:2QRri DEP UflTER SERO 484 250 5971 p 26 

• ATTACHMENT D - Department letter of September 17f 2001 



Nov 21 2 0 0 6 9 : 2 0 f l l i DEP URTER SERO 484 250 5971 p.27 

'.Lee Park, Suite <>010 
5:>5 iNorth Laiie ' 

Consliijboc'Uen; PA ' IP-QS • 

StfiitJu'usl Kegionai Office 

iV(r, Donald T. Edvvard:-
Public Works Director 
Borough of Phoenix viMe 
Borough .Hall 
HO Church Street. 
Phoenixville, PA '19460 

610-832-6 130 

Re: ' WQ/Operations • 
Borough of Phoenixville STP 

' NPDES Pennit No. PA0027154 
Phoenixville Soroush 
Chester CounW 

Dear Mr. Edwards: 

The Department has undertaken a review of your 2000 Chapter .94 report and your Discharge 
Monitoring Reports ("DMRs") from' 199S through, thie present. The Depanment commends Phoenixville 
Borough for maintaining a very good NPDES Permit compliance record over the years; however, we are 
concerned about wet weather flows'and their effect on the treatment plant, in addition to two apparent 
sanitary sewer overflows to French Creek-

Attached to this letter is a summary of some wet weather events over the past three years., which 
indicate that varying rainfall amounts have a serious impact on the performance of the plant's primary 
clarifiers. "While effluent compliance has generally been maintained during these periods, we are 
concerned about the primary clarifiers being overloaded and the possible use of your two in-plant 
bypasses. Since there was no discussion in the Chapter 94 report concerning ongoing Infiltration/Inflow 
("LT'Twork being performed by the Borough, we are unsure if you have any plans to correct this 
problem.' Although we have previously approved connections to your treatment plant'b'ased upon work, 
completed under ycur Corrective Action Plan, we believe that a significant I / I problem still exists. It is 
apparent from reviewing your DMR attachments and our inspection reports which document submerged 
weirs in both the primary and final clarifiers, that a severe wet weather I/I problem exists within the 
Borough's collection system.* 

We are also concerned about two sanitary sewer overflows ("SSOs") within your collection 
system. SSOs are strictly prohibited under the Department's regujations. The first SSO is located 
behind the Mansion House on Bridge Street. There appears to be a weir located in the sanitary sewer, 
which overflows into a storm sewer tributary to French Creek. This condition was first brought to our 
attention in the Borough's May 28, 1993 letter to the Department concerning an overflowing manhole at 
Ashland and Market Street. The other SSO. that is of concern is in the Bridge Street pump station- This 
overflow, which is a standpipe in the pump station, may be utilized- during wet weather, and'its 
discharge location is apparently not known. 



Nov 21 2 0 0 6 9 : 2 0 f l M URTER SERO 250 5 9 7 1 p . 2 6 

Mr. Donald T. 'l:.dwui\ls -Sepiembt-v i?, "200] 

The Depauiinent believes that the Borough oTI'heeiu^vi'ire n=eds x- develop and in-iplerncnt a 
comprehensive I/.I Abatement Program, which-will allow for 2 systemic investigation and reduction in 
wet weather flows, which wil i in rum. enhance the effectiveness'of the primary clarifiers, and not allow 
forthe use of the in-plaht bypasses. In order that.we may discuss this issue, as weil as the SSOs 
mentioned above, we request your presence at ah administrative conference in our Conshohocken office 
on October 15, 2001 at 1:30 p.m. I f ihis date and time are not convenien!. please contact at 
610-832-6104. '• 

Sincerely, 

cc: Mr. O'Neil 
Ms. Dolchak 
Mr. Rehm 
Mr. Stinson 
Mr. Veneziale 
Re 30(RN01)234.-1 

Jesse Goldberg 
Compliance Specialist * 

• Water Management 



Nov 21 2006 9:20RM DEP URTER SERO 4 8 4 2 5 0 5 3 7 1 p . 2 9 

PHOEiNMX~ViU<£ BOROUGH SEWAGE TREATMEiVT PLA^T 

Penriit PriTr.iirv Cl.ar. 
Date ParasTieter ^iBemovsii htft'jzrit: ti"> F'riirjaxv r.:

lY('uen( 

2/17/93 • tss , i J 1.4' 148 146 
3/S/9S "tss .96 32 73 
3/9/9$ • tss .73 (-) 218 356 
3/20/93 tss • 1.04 10 353 322 
3''21/98 tas ...94 {•) •is 5 75 
3/S/98 bod .96 32 46 • 
3/22/93 bod .06 (-) S4 123 
.5/12/98 tss .36 (-) 112 204 
6/3 6/9 S tss .62 . 7.0 " 114 .106 
7/3 I/9S • tss' .53 (0 ' 4,4 - ss • 
'10/4/93 tss .34 

• <-) 
9.2 122 . 

10/10/98 .'• ISS • .07-

(••) 
122 150. 

11/11/98 • bod .33 . 12.8 156 136 • 
1/24/99 tss .88 

• (-) 
100 318 

5/23/99 - bod .32 (-) 12.4 " '128 
7/3/99 bod .52 11.3 .186 165 
7/22/99' bod .03 . (-) SS 89 ' 
8/20/99 bod .19 • 6.7- 90 84 
10/10/99' ' tss .87 15.7 178 150 
i 1/2/99 bod 1.25 (-) 14 35 
12/5/99 bod .85 21.7 83 "65 
12/5/99 bod .85. 4.3 92 SS 
2/18/00 . tss 1.0 • O 168 182 
3/17/00 ' tss • .39 (-) 1030 2290 
4/5/00 tss .68 4.8 ' 252 240 
4/15/00 tss .44 O 160 212 . 
5/10/00 bod ,36 (-) 470 640' 
5/22/00 • bod .22 (-) " -92 105 
9/26/00 tss .62 19.S. 202 162 • 
11/26/00 bod .97 8.1 111. . 102 
3/17/01 bod .60 5.5 . • 64 60 
5/22/Oi tss .63 11.5 104 92 
5/22/01 bod .63 13.7 • 89 77 
6/17/01 bod .23 15.4 . 7 8 66 



Nov 21 EOQG 9:20Rt1 DEP URTER SERO 484 250 5971 p.30 EP URTER SERO 484 

w — • 
ATTA CHMENT E - Department letter of May 30, 2002 



Nov 21 2006 9:21flM DEP URTER SERO 484 250 5971 p . 3 1 

!̂ nr-:-y'vdf=::i Ucpartn^ni-o,' tr.vironjSjtfnl::-! Fmiedion 
I.ee'ParK, Suite oOlO 

555 rib.Lane 
Conshohocken, RA 1947% 

' Mav 30.2002 

Southeast RcsionaS Offica 

Mr, Donald T. Edwards 
PubJic Works Director 
Borough oxPheejiixvilic 
140 Church Street 
Phoenixville, PA 19460 • 

610-Sj2'nl30 
i'-'iLX 610-332-6133 

Dear Mr. Edwards: 

Re: 2001 Chapter 94 Wasteload Management 
Report ' -
April 19, 2002.Corrective Action Plan ' 
Phoenixville Borough WWTP & Collection 
Phoenixville Borough, Chester CounW 

We have reviewed your April 19, 2002 Corrective Action Plan (CAP) relative to your 
Connection Management Plan (CMP). In order to-approve the CAP/CMP, we w i l l need to see your 
projected VI removal, which justifies your annual connection of 15.000 GPD. Furthermore, 
authorization to connect will only be granted after the Department has reviewed and accepted youf 
reports which documents extraneous flow abatement. Your Connection Management Plan w i l l credit 
.10% of the removed flow toward capacity for new connections. Per your Chapter 94 Report, 1 EDU 
eq-uals 250 GPD; therefore, you will have to demonstrate 2,500 GPD of I / I abatement for every 
connection credit. 

As a monitoring tool of your corrective actions, you are required to submit on a calendar quarter, 
your progress in both the VI abatement and connection management. Your quarterly reports will include 
thefollowing: 

1. Proposed inspection/evaluation — Inspection/Evaluation activities previously proposed for 
implementation during the reporting quarter. 

, 2. Actual mspectkm/evaluation - Inspection/Evaluation activities actually implemented 
during the reporting quarter. 

3. Proposed corrective work - Corrective work (rehabilitation, illegal connection eiiminsticn, 
etc.) previously proposed for implementation during the reporting quarter. 

4. Actual- corrective w o r k - Correciive work actually completed during the-repcrtins quarter. 
5. Proposed connection credits - Proposed flow credi ts cn elimination of extraneous fiow fcr 

use by new connections. 
6. .Flow data - data from f.ow monitors for the reporting quarter. 